

Texas HIV Medication Program (THMP) Medication Formulary and Maximum Quantities

Drug Name	Priority	Class	Strength/Form	Per Unit	MAX Qty/30-	Notes
Aptivus (tipranivir) **	1	PI	250 mg capsules	120/btl	120 capsules	If the THMP provides Aptivus, then the Norvir used as a boosting agent must be obtained thru the Abbott PAP.
Atripla (Sustiva / Truvada) (Sustiva / Emtriva / Viread)	1	STR	Sustiva 600 mg / Emtriva 200 mg / Viread 300 mg tablets	30/btl	30 tablets	Atripla counts as 3 medications towards a 4 antiretroviral drug combination limit.
Biktarvy (bictegravir/emtricitabine/tenofovir alafenamide)	1	STR	Bictegravir 50 mg / emtricitabine 200 mg / tenofovir alafenamide 25 mg	30/btl	30 tablets	Biktarvy counts as 3 medications towards a 4 antiretroviral drug combination limit.
Combivir (AZT / 3TC)	1	RTI	AZT 300 mg / 3TC 150 mg tablets	60/btl	60 tablets	Combivir counts as 2 medications towards a 4 antiretroviral drug combination limit.
Complera (Emtriva/Edurant/Viread)	1	STR	Emtriva 200 mg / Edurant 25 mg / Viread 300 mg tablets	30/btl	30 tablets	Complera counts as 3 medications towards a 4 antiretroviral drug combination limit.
Delstrigo	1	STR	Doravirine 100 mg /lamivudine 300 mg/tenofovir disoproxil fumarate 300 mg	30/btl	30 tablets	
Descovy	1	RTI	emtricitabine 200mg / tenofovir TAF 25mg	30/btl	30 tablets	
Dovato (dolutegravir/lamivudine)	1	STR	Dolutegravir sodium 50mg/ lamivudine 300mg	30/btl	30 tablets	
Emtriva (emtricitabine)	1	RTI	200 mg capsules	30/btl	30 capsules	
Emtriva OS (emtricitabine)	1	RTI	10 mg/ml suspension	170 ml/btl	4 bottles	
Epivir (lamivudine, 3TC)	1	RTI	100 mg tablets	60/btl	60 tablets	
Epivir (lamivudine, 3TC)	1	RTI	150 mg tablets	60/btl	60 tablets	
Epivir (lamivudine, 3TC)	1	RTI	300 mg tablets	30/btl	30 tablets	
Epivir OS (lamivudine, 3TC)	1	RTI	10 mg/ml suspension	240 ml/btl (8 oz)	4 bottles	
Epzicom (Epivir / Ziagen)	1	RTI	Epivir 300 mg / Ziagen 600 mg	30/btl	30 capsules	Epzicom counts as 2 medications towards a 4 antiretroviral drug combination limit.
Evotaz (Atazanavir 300mg / cobicistat 150 mg)	1	RTI	Evotaz 300/150 mg tablets	30/btl	30 capsules	Evotaz counts as 2 medications towards a 4 antiretroviral drug combination limit.
Genvoya (Vitekta / Tybost / Emtriva / Viread)	1	STR	10 mg tablets	30/btl	30 tablets	
Intelence (etravirine)	1	NNRTI	200 mg tablets	60/btl	60 tablets	
Invirase (saquinavir)	1	PI	200 mg capsules	270/btl	270 capsules	
Invirase (saquinavir)	1	PI	500 mg capsules	120/btl	120 capsules	
Isentress (raltegravir)	1	II	400 mg tablets	60/btl	60 tablets	
Isentress chewable (raltegravir)	1	II	100 mg chewable tablets	60/btl	240 tablets	
Isentress HD (raltegravir)	1	II	600 mg tablets	60/btl	60 tablets	
Juluca (dolutegravir/rilpivirine)	1	STR	50 mg/25 mg tablets	30/btl	30 tablets	Juluca counts as 2 medications towards a 4 antiretroviral drug combination limit.

Kaletra (lopinavir / ritonavir)	1	PI	200 mg/50 mg tablets	120/btl	120 tablets 240/40 days w/ Viramune or Sustiva	
Kaletra OS (lopinavir/ritonavir)	1	PI	400 mg/100 mg/5 ml suspension	160 ml/btl (5.3 oz) *	2 bottles	* Must be dispensed in full bottle amounts. Please provide # days supply the bottle will last with each order.
Lamivudine/Tenofovir disoproxil fumarate	1	NRTI	Lamivudine 300 mg / Tenofovir 300 mg tablets	30/btl	30 tablets	
Lexiva (fosamprenavir)	1	PI	700 mg tablets	60/btl	60 tablets ** (boosted) 120 tablets *** (unboosted)	** Recommended boosted dose (1 btl/month, taken w/low- dose Norvir as an additional antiretroviral). *** Written justification from prescribing physician is required for unboosted doses (2 btl/mo, taken w/o low-dose Norvir).
Norvir (ritonavir)	1	PI	100 mg tablets	30/btl	360 tablets; 60 tabs if as a booster	Max of 360 tablets should be sufficient for most longer duration Rx's. The 30-day maximum quantity of 360 tablets is to allow for rare cases in which a patient requires an extremely large dose of Norvir. Contact the THMP if your patient needs this dose for a 90-day prescription.
Norvir OS (ritonavir)	1	PI	80 mg/ml suspension	240 ml/btl (8 oz)	2 bottles	Please note that due to issues with limited shelf life, ritonavir suspension is not kept in stock by the program and is only available under special circumstances – please consult the program before ordering as manufacturer patient assistance referral may be necessary.
Odefsey	1	RTI	Emtriva 200mg/Edurant 25mg/Viread TAF 25mg	30/btl	30 tablets	
Pifeltro	1	NNRTI	Doravirine 100 mg	30/btl	60 tablets ****	**** Recommended dose if taken with rifabutin is 2 btl/month; normal adult dose is 100 mg daily (1 btl/month).
Prezcobix (darunavir / cobicistat)	1	PI	800 mg/150 mg tablets	30/btl	30 tablets	Prezcobix counts as 2 medications towards a 4 antiretroviral drug combination limit.
Prezista (darunavir)	1	PI	600 mg tablets	60/btl	60 tablets	
Prezista (darunavir)	1	PI	800 mg tablets	30/btl	30 tablets	
Reyataz (atazanavir)	1	PI	150 mg capsules	60/btl	60 capsules	
Reyataz (atazanavir)	1	PI	200 mg capsules	60/btl	60 capsules	
Reyataz (atazanavir)	1	PI	300 mg capsules	30/btl	30 capsules	
Reyataz Oral Powder (atazanavir)	1	PI	50 mg packets	30/box	5 boxes	
Rukobia ER (fostemsavir tromethamine)	1	EI	600 mg tablets	60/btl	60 tablets	
Selzentry (maraviroc)	1	EI	150 mg tablets	60/btl	60 tablets	
Selzentry (maraviroc)	1	EI	300 mg tablets	60/btl	60 tablets; 120 w/ Sustiva or Intelence	
Stribild (Elvitegravir / Cobicistat / Emtriva / Viread)	1	STR	Elvitegravir 150 mg / Cobicistat 150 mg / Emtriva 200 mg / Viread 300 mg tablets	30/btl	30 tablets	Stribild counts as 4 medications towards a 4 antiretroviral drug combination limit.
Sustiva (efavirenz)	1	NNRTI	50 mg capsules	30/btl	90 capsules	
Sustiva (efavirenz)	1	NNRTI	200 mg capsules	90/btl	90 capsules	

Sustiva (efavirenz)	1	NNRTI	600 mg tablets	30/btl	30 tablets	
Symfi (Efavirenz / Lamivudine / Tenofovir)	1	STR	Efavirenz 600 mg / Lamivudine 300 mg / Tenofovir 300 mg tablets	30/btl	30 tablets	Symfi counts as 3 medications towards a 4 antiretroviral drug combination limit.
Symfi Lo (Efavirenz / Lamivudine / Tenofovir)	1	STR	Efavirenz 400 mg / Lamivudine 300 mg / Tenofovir 300 mg tablets	30/btl	30 tablets	Symfi Lo counts as 3 medications towards a 4 antiretroviral drug combination limit.
Symtuza (darunavir / cobicistat / emtricitabine / tenofovir)	1	STR	darunavir 800mg/cobicistat 150mg/emtricitabine 200mg/tenofovir 10mg tablets	30/btl	30 tablets	Symtuza counts as 4 medications towards a 4 antiretroviral drug combination limit.
Tivicay (dolutegravir sodium)	1	EI	50 mg tablets	30/btl	60 tablets	
Triumeq (abacavir 600mg/dolutegravir 50mg/lamivudine 300mg)	1	STR	600/50/300 mg tablets	30/btl	30 tablets	Triumeq counts as 3 medications towards a 4 antiretroviral drug combination limit.
Trizivir (AZT 300/3TC 150/Ziagen 300)	1	RTI	AZT 300/3TC 150/Ziagen 300 tabs	60/btl	60 tablets	Trizivir counts as 3 medications towards a 4 antiretroviral drug combination limit.
Trogarzo (ibalizumab-uick)	1	PAI	200 mg/1.33 ml injections	200 mg per vial, 2 vials per box	Initial: 14 vials/month, maintenance: 8 vials/month	Trogarzo has a loading dose of 2000 mg followed by a maintenance dose of 800 mg every 2 weeks. This medication requires infusion, and therefore has certain restrictions. Please see the Trogarzo Medical Certification form for details.
Truvada (Viread 300/Emtriva 200)	1	NRTI/RTI	Viread 300 mg / Emtriva 200 mg	30/btl	30 capsules	Truvada counts as 2 medications towards a 4 antiretroviral drug combination limit.
Viracept (nelfinavir mesylate)	1	PI	250 mg tablets	300/btl	300 tablets	
Viracept (nelfinavir mesylate)	1	PI	625 mg tablets	120/btl	120 tablets	
Viracept Oral Pwdr (nelfinavir mesylate)	1	PI	50 mg/gm oral powder	144 gm/btl	12 bottles	
Viramune XR (nevirapine)	1	NNRTI	400 mg tablets	30/btl	30 tablets	
Viramune (nevirapine) 14-day induction	1	NNRTI	200 mg tablets (induction dose)	14/blister pack	14 tablets	
Viramune (nevirapine)	1	NNRTI	200 mg tablets (regular dose)	60/btl	60 tablets	
Viramune OS (nevirapine)	1	NNRTI	50 mg/5 ml suspension	240 ml/btl (8 oz)	4 bottles	
Viread (tenofovir)	1	NRTI	300 mg tablets	30/btl	30 tablets	
Abacavir (generic of Ziagen)	1	RTI	300 mg tablets	60/btl	60 tablets	
Ziagen OS (abacavir sulfate)	1	RTI	20 mg/ml suspension	240 ml/btl (8 oz)	4 bottles	
zidovudine (AZT, generic of Retrovir)	1	RTI	100 mg capsules	100/btl *	400 caps	
zidovudine (AZT, generic of Retrovir)	1	RTI	300 mg tablets	60/btl	60 tablets	
zidovudine OS (AZT, gen of Retrovir OS)	1	RTI	10 mg/ml suspension	240 ml/ btl (8 oz)	8 bottles	
	*** NOTE*** Currently, a client may receive a total of 4 antiretrovirals (RTI's, NRTI's, PI's, EI's or NNRTI's) above per month, with Combivir, Truvada and Emtriva each counting as 2 medications, and Trizivir and Atripla counting as 3 medications. Under specific circumstances, a 5-drug antiretroviral combo may be allowed in which Norvir is used as a boosting agent, and may require THMP consultation prior to approval.					

Antiretroviral Medication Class Coding (above)

EI Entry Inhibitor
RTI Reverse Transcriptase Inhibitor
NNRTI Non-Nucleoside Reverse Transcriptase Inhibitor
STR Single Tablet Antiretroviral Regimen

II Integrase Inhibitor
PI Protease Inhibitor
NRTI Nucleotide Reverse Transcriptase Inhibitor
PAI Post-Attachment Inhibitor

Opportunistic Infection Medication Class Coding (below)

PCP Pneumocystis Carinii Pneumonia
 OI Opportunistic Infection

OPPORTUNISTIC INFECTION MEDICATIONS						
Drug Name	Priority	Class	Strength/Form	Per Unit	MAX Qty/30-day script	Notes
acyclovir	2	OI	200 mg capsules	100/btl *	200 capsules	NOTE: acyclovir may not be available in all strengths due to manufacturer shortages. THMP provides either acyclovir or Valtrex (valacyclovir) each month.
acyclovir	2	OI	400 mg tablets	100/btl *	200 tablets	
acyclovir (currently unavailable)	2	OI	800 mg tabs (currently unavailable)	100/btl *	200 tablets	
azithromycin	2	OI	250 mg tablets	30/btl	60 tablets	THMP provides either azithromycin or clarithromycin. * Must be dispensed in full bottle amounts. Please provide # days supply the bottle will last with each order.
azithromycin	2	OI	600 mg tablets	30/btl *	30 tablets	
Baraclude (entecavir F/C)	3	OI	0.5 mg tablets	30/btl	30 tablets	Baraclude is for the treatment of chronic Hepatitis B alongside an anti-retroviral regimen for HIV.
Baraclude (entecavir F/C)	3	OI	1 mg tablets	30/btl	30 tablets	
clarithromycin	2	OI	500 mg tablets	60/btl	60 tablets	THMP provides either azithromycin or clarithromycin.
Clindamycin	3	OI	150mg capsules	100/btl	100 capsules	
Clindamycin	3	OI	300 mg capsules	100/btl	100 capsules	
Clotrimazole Troche	3	OI	10 mg lozenges	70/btl	70 lozenges	
dapsone	1	PCP	25 mg tablets	30/btl	90 tablets	THMP provides either dapsone, Nebupent or SMZ-TMP.
dapsone	1	PCP	100 mg tablets	30/btl	60 tablets	
daraprim	3	OI	25 mg tablets	100btl *	100 tablets	* Must be dispensed in full bottle amounts. Please provide # days supply the bottle will last with each order.
Egrifta (tesamorelin acetate B/F)	3	OI	1 mg vials *	60 vl/box *	1 box	* (formulation will change to 30 vl/box, 2 mg vials on 3/1/2020)
ethambutol	2	OI	400 mg tablets	100/btl *	100 tablets	* Must be dispensed in full bottle amounts. Please provide # days supply the bottle will last with each order.
Epclusa	3	OI	400 mg/100 mg tablets	28/btl	28 tablets	
Famciclovir	3	OI	250 mg tablets	30/btl	60 tablets	
Famciclovir	3	OI	500 mg tablets	30/btl	60 tablets	
fluconazole	2	OI	50 mg tablets	30/btl	120 tablets	
fluconazole	2	OI	100 mg tablets	30/btl	120 tablets	
fluconazole	2	OI	200 mg tablets	30/btl	120 tablets	
Gynazole-1 (butoconazole) 2%	3	OI	5 gm cream	1 tube	1 tube	
Isoniazid	3	OI	50mg/ml Syrup	1 btl	1 btl	
Isoniazid	3	OI	100 mg tablets	100/btl	100 tablets	
leucovorin	3	OI	10 mg tablets	24/btl *	48 tablets	* Must be dispensed in full bottle amounts. Please provide # days supply the bottle will last with each order.
leucovorin	3	OI	25 mg tablets	25/btl *	50 tablets	

megesterol acetate OS	3	OI	40 mg/ml suspension	240 ml/btl (8 oz) *	3 bottles	* Must be dispensed in full bottle amounts. Please provide # days supply the bottle will last with each order.
Mepron OS (atovaquone)	3	OI	750 mg/5ml suspension	210 ml/btl (7 oz)	2 bottles	
Monistat-1 (tioconazole) 6.5%	3	OI	4.6 gm cream	1 tube	1 tube	
Mycobutin (rifabutin)	2	OI	150 mg capsules	100/btl *	100 capsules	* Must be dispensed in full bottle amounts. Please provide # days supply the bottle will last with each order.
Mytesi (crofelemer)	3	OI	125 mg tablets	60/btl	60 tablets	
Nebupent (pentamidine)	1	PCP	300 mg vial for inhalation	1 vial	1 vial	THMP provides either dapsone, Nebupent or SMZ-TMP.
Oravig Buccal (miconazole buccal)	3	OI	50 mg tablets	14/btl	28 tablets	
Prednisone	3	OI	10 mg tablets	100/btl	100 tablets	
Primaquine Phosphate	3	OI	26.3 mg tablets	100/btl	100 tablets	
Rifampin	3	OI	150 mg capsules	30/btl	60 capsules	
Rifampin	3	OI	300 mg capsules	60/btl	60 capsules	
SMZ-TMP DS	1	PCP	800/160 mg tablets	100/btl *	200 tablets	THMP provides either dapsone, Nebupent or SMZ-TMP.
SMZ-TMP OS	1	PCP	200mg/40mg/5ml suspension	473 ml/btl (1 pt) *	2 bottles	* Must be dispensed in full bottle amounts. Please provide # days supply the bottle will last with each order.
Sporanox (itraconazole)	2	OI	100 mg capsules	30/btl	120 capsules	Sporanox is available in generic form, but is currently less expensive to dispense as brand name.
Sporanox OS (itraconazole)	2	OI	10 mg/ml suspension	150 ml/btl (5 oz) *	4 bottles	* Must be dispensed in full bottle amounts. Please provide # days supply the bottle will last with each order.
Sulfadiazine	3	OI	500 mg tablets	100/btl	100 tablets	
Terconazole-3 0.8%	3	OI	20 gm cream	1 tube	1 tube	
Terconazole-7 0.4%	3	OI	45 gm cream	1 tube	1 tube	
Valcyte (valganciclovir)	2	OI	450 mg tablets	60/btl	60 tablets 120 1 st month induction	
Valtrex (valacyclovir)	2	OI	500 mg capsules	30/btl	60 capsules	THMP provides either acyclovir or Valtrex (valacyclovir) each month.
Valtrex (valacyclovir)	2	OI	1 gm capsules	30/btl	60 capsules	
Vemlidy (tenofovir alafenamide)	3	OI	25 mg tablets	30/btl	30 tablets	Vemlidy is for the treatment of chronic Hepatitis B alongside an anti-retroviral regimen for HIV.
Vfend O/Sol (voriconazole)	3	OI	40 mg/ml solution	75 ml/bottle	1 bottle	
Voriconazole OS	3	OI	40 mg/ml solution	75 ml/bottle	1 bottle	
Voriconazole	3	OI	50 mg tablets	30/btl	30 tablets	
Voriconazole	3	OI	200 mg tablets	30/btl	30 tablets	

Non-HIV Medications**These medications are for the treatment of conditions not directly associated with HIV.**

Drug Name	Priority	Class	Strength/Form	Per Unit	MAX Qty/30-day script	MAX Qty/90-day script	Notes
Amlodipine	3	OI	5 mg tablets	90/btl *	N/A	90 tablets	* Must be dispensed in full bottle amounts. Please provide #days supply the bottle will last with each order.
Atorvastatin	3	OI	20 mg tablets	90/btl *	N/A	90 tablets	* Must be dispensed in full bottle amounts. Please provide #days supply the bottle will last with each order.
Duloxetine HCL	3	OI	30 mg tablets	90/btl *	N/A	90 tablets	* Must be dispensed in full bottle amounts. Please provide #days supply the bottle will last with each order.
Gabapentin	3	OI	300 mg capsules	100/btl *	N/A	100 capsules	* Must be dispensed in full bottle amounts. Please provide #days supply the bottle will last with each order.
Hydrochlorothiazide (HCTZ)	3	OI	25 mg tablets	100/btl *	N/A	100 tablets	* Must be dispensed in full bottle amounts. Please provide #days supply the bottle will last with each order.
Lisinopril	3	OI	10 mg tablets	100/btl *	N/A	100 tablets	* Must be dispensed in full bottle amounts. Please provide #days supply the bottle will last with each order.
Livalo (pitavastatin calcium)	3	OI	2 mg tablets	90/btl *	N/A	90 tablets	* Must be dispensed in full bottle amounts. Please provide #days supply the bottle will last with each order.
Metformin HCL	3	OI	500 mg tablets	100/btl *	N/A	100 tablets	* Must be dispensed in full bottle amounts. Please provide #days supply the bottle will last with each order.
Metoprolol Tartrate	3	OI	50 mg tablets	100/btl *	N/A	100 tablets	* Must be dispensed in full bottle amounts. Please provide #days supply the bottle will last with each order.
Sertraline	3	OI	50 mg tablets	90/btl *	N/A	90 tablets	* Must be dispensed in full bottle amounts. Please provide #days supply the bottle will last with each order.
Trazodone	3	OI	100 mg tablets	100/btl *	N/A	100 tablets	* Must be dispensed in full bottle amounts. Please provide #days supply the bottle will last with each order.
Zypitamag (pitavastatin magnesium)	3	OI	2 mg tablets	90/btl *	N/A	90 tablets	* Must be dispensed in full bottle amounts. Please provide #days supply the bottle will last with each order.

OPPORTUNISTIC INFECTION MEDICATIONS (with availability issues)

***** NOTE *** Due to issues concerning product availability, please contact the THMP directly should a patient wish to obtain the following meds: IV ganciclovir, interferon-alpha, amphotericin-B, IVIG, or Nystatin suspension. If available, strengths & max quantities for those meds are listed below.**

Drug Name	Priority	Class	Strength/Form	Per Unit	MAX Qty/30-day script	Notes
Amphotericin-B	3	OI	50 mg vial	1 x 50 mg vial	50 vials	
Cytovene I.V. (ganciclovir)	3	OI	500 mg vial	10 ml/vl, 25 vl/cs	50 vials	
Interferon-alpha	3	OI	18 mu vial	3 ml/vial	50 vials	
IVIG (for pediatric usage)	3	OI	2.5 gm vial	2.5 gm vial	4 vials	
IVIG (for pediatric usage)	3	OI	5 gm vial	5 gm vial	4 vials	
Nystatin Sus	3	OI	16oz/473 ml, 100K units/ml	16 oz/bottle	1 bottle	

(Revised January 28, 2021)